
Package leaflet: Information for the user 

 

Magnesium Diasporal 295.7 mg granules for oral solution 
Magnesium 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if after 1 month you do not feel better or if you feel worse. 

 

What is in this leaflet 
1. What Magnesium Diasporal 295.7 mg is and what it is used for  

2. What you need to know before you use Magnesium Diasporal 295.7 mg 

3. How to use Magnesium Diasporal 295.7 mg 

4. Possible side effects 

5. How to store Magnesium Diasporal 295.7 mg 

6. Contents of the pack and other information 

 

 

1. What Magnesium Diasporal 295.7 mg is and what it is used for 

 

Magnesium Diasporal 295.7 mg is a mineral preparation that contains the active substance magnesium 

(as magnesium citrate). 

Magnesium Diasporal 295.7 mg is used to treat and prevent magnesium deficiency in adults. 

 

Magnesium deficiency can occur: 

- decreased magnesium intake, such as an unbalanced diet or decreased food consumption in the 

elderly; 

- increased need for magnesium, such as stress, heavy sweating, competitive sports, pregnancy 

and breastfeeding. 

 

 

2. What you need to know before you use Magnesium Diasporal 295.7 mg 

 

Do not use Magnesium Diasporal 295.7 mg 
- if you are allergic to magnesium citrate or any of the other ingredients of this medicine (listed in 

section 6); 

- if you have severe kidney problems (glomerular filtration rate <30 ml/min); 

- if you have cardiac conduction abnormalities that slow down the heart rate (bradycardia). 

 

Warnings and precautions 
Talk to your doctor or pharmacist before using Magnesium Diasporal 295.7 mg. 

 

Children 
There is no experience in children and adolescents. Therefore, its use in children and adolescents is not 

recommended. 

 

Other medicines and Magnesium Diasporal 295.7 mg 
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 



Concomitant use with other medicinal products should be avoided, if possible. To reduce the risk of 

possible interactions, leave a 2 to 3 hour interval between the administration of Magnesium Diasporal 

295.7 mg and other medicines. 

- When using fluorides and tetracyclines, the interval of 2 to 3 hours must be strictly adhered 

to. 

- Antibacterial antibiotics (aminoglycoside antibiotics), substances that cause more frequent 

urination (thiazide, furosemide) and substances that block the production of stomach acid 

(omeprazole, pantoprazole), as well as the active substances cisplatin, cyclosporine A, foscarnet, 

cetuximab, cetuximab, erlotinib, pentamidine, rapamycin and amphotericin B may cause 

magnesium deficiency. Ask your doctor if your daily dose of magnesium needs to be adjusted. 

 

Pregnancy and breast-feeding 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Magnesium Diasporal 295.7 mg can be used during pregnancy and lactation, there is no need to worry. 

Based on long-term experience, the effect of magnesium citrate on male or female fertility is not 

expected. 

 

Driving and using machines 
Magnesium Diasporal 295.7 mg has no influence on the ability to drive and use machines. 

 

Magnesium Diasporal 295.7 mg contains sucrose and sodium 
If you have been told by your doctor that you have intolerance to some sugars, talk to your doctor 

before taking this medicine.  

Prolonged use of Magnesium Diasporal 295.7 mg may damage teeth (caries) due to sugar content. 

This medicine contains 40 mg of sodium (the main ingredient in salt) in 1 sachet, which is 2% of the 

maximum recommended daily intake of sodium for adults. 

 

 

3. How to use Magnesium Diasporal 295.7 mg 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Renal impairment 

The use of magnesium should be avoided in patients with severe renal impairment. 

 

Recommended dose 

1 sachet per day. 

1 sachet of Magnesium Diasporal 295.7 mg granules corresponds to 295.7 mg of magnesium. 

 

Method of administration 

Dissolve 1 sachet of Magnesium Diasporal 295.7 mg granules in half a glass of juice, tea or water and 

drink immediately after preparation. 

 

If you take more Magnesium Diasporal 295.7 mg than you should 
There are no side effects with normal kidney function. Excess magnesium is excreted by the kidneys. 

If you take more than the prescribed dose, or if a patient or child with severe kidney problems 

accidentally takes this medicine, contact your doctor or emergency department for a risk assessment 

and advice. 

 

If you forget to take Magnesium Diasporal 295.7 mg 
Do not take a double dose to make up for a forgotten dose. 

If you have any further questions on the use of this product, ask your doctor or pharmacist. 



4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Uncommon (may affect up to 1 in 100 people): 

- soft stools until diarrhea at the start of treatment (this is safe and the frequency usually decreases 

with continued treatment). 

If you experience any side effects, treatment should be temporarily stopped. After relief or resolution 

of symptoms, treatment may be restarted at a reduced dose. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Magnesium Diasporal 295.7 mg 

 

Keep this medicine out of the sight and reach of children. 

Do not use Magnesium Diasporal 295.7 mg after the expiry date which is stated on the package.  

The expiry date refers to the last day of that month. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Magnesium Diasporal 295.7 mg contains 
- The active substance is magnesium. One sachet (5 g) contains 1,830 mg of magnesium citrate, 

which equals to 295.7 mg of magnesium. 

- The other ingredients are sucrose, anhydrous citric acid, sodium hydrogen carbonate, riboflavin 

(E 101), orange flavouring. 

 

What Magnesium Diasporal 295.7 mg looks like and contents of the pack 
Yellow granules, orange flavored. 

 

Magnesium Diasporal 295.7 mg is available in packs of 20, 50 or 100 sachets, each containing 5 g of 

granules. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 
Marketing Authorisation Holder 

Protina Pharmazeutische GmbH 

Adalperostrasse 37 

85737 Ismaning 

Germany 

 

Manufacturer 

Protina Pharmazeutische Gesellschaft mbH 

Adalperostrasse 37, 88 + 90 

85737 Ismaning 

Germany 

 

This leaflet was last revised in April 2021. 

 


